E>

UN38.3 i Sl 22
UN38.3 Test Summary

[IAENTI

11900600604506

B fr{E 5 Company information

E%}ﬁg(ﬁiﬁg)%%ﬁﬁﬁﬁﬁ] SCUD(Fujian)Electronics Co.,Ltd.
FAL AL FaamMT L REKIILIEAKE 985 No.98 Jiangbin East Avenue,Mawei
Consignor District,Fuzhou,Fujian,China
15605015073 Ella. Wang@scudgroup.com www.scud.cn
E%)ﬂﬁ(?ﬁﬁi)%?ﬁﬁ@/&ﬁl SCUD(Fujian)Electronics Co.,Ltd.
He 72 BT FaamMT D RXITEARKE 8BS No.98 Jiangbin East Avenue,Mawei
Manufacturer District,Fuzhou,Fujian,China
15605015073 Ella. Wang@scudgroup.com www.scud.cn
T Vi TH Rl & P /A 7 Shanghai Research Institute of Chemical Industry Testing
o o Co., Ltd.
A AL ot . |5 BEX 714 7R 345 B, 200062 No.345 East Yunling Road, Putuo, Shanghal,
Test lab China 200062
86-21-31765555  battery@ghs.cn www.ghs.cn
FiJti {5 5 Battery information
LR g TR -A W) Ft Lithium ’ ,i;ﬁqﬂﬂé /
Name ion polymer battery " Brand o
=S FIERRES
Type S Original tested pe. 3
FrFR EE(V) AE "
Nominal voltage ' 2.8 . Q,apacigy 3760mAh 14.3Wh
sk W?ﬁ%@%%%ﬁ@ﬁ%?& ' @’E‘ﬁ‘i(g)
Description ~ Rechargeable Li-polymer .| (2 cqneent 4
single cell battery
R, ORI silvery
= S
)ﬁﬁgs‘sg) 0.053 . 5’:;);“8 and yellow
e il pp a aluminum-plastics shell
}ﬁﬂﬁfé@ Test information
FE ‘ RS B
019-04-03
Original test report No. 1115030161 Date of test report 2012 ¢
B E CET fafa i g il 4 R AR AET
AR v )% 38.3 2 UNITED NATIONS ''Recommendations on
Teststandard | the TRANSPORT OF DANGEROUS GOODS'" Manual ST/SG/AC.10/11/Rev.6
of Tests and Criteria 38.3
T.1 B B T.2 WG e
Altitude simulation A Passed ‘ Thermal test & ¥ Passed
=2 AR 7 Nk
T'i,?fzgﬁiﬁ 4% Passed e {Sq;iig\hit 4 4% Passed
T.5 JhEpia i PN T.6 H Ik e
External short circuit & Passed Crush At Passed
T.7 HERH 5 T.8 B o
Overcharge ekt Passed Forced discharge A Passed
3833 (f) / 3833 (g) /
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Statement

LRIGME A S I A A % (B SRR U4 35D JERk
The test summary is invalid if it is not affixed the official seal of the laboratory to it.
2.2 i B R BTN 5 A S A (B YRR I I ED) TR
Copies of the test summary without the official scal of the laboratory are invalid.
3 ARG B To R B Wk 4 AR 55 0 2
The test summary is invalid without the signature, name and title of the signatory.
4RI BRI R
The test summary is invalid if it is blotted out.
SRS AT A AE, AR A .
It is forbidden to copy the test summary partially without the written approval of the laboratory.
6. 1Y B FAR AU SR, A0S AT i A 28
The conclusion of the test summary is only valid for the tested sample.
TR LU SO, JES0SCA (W) ACARESE, P R ARSI, LA SCeA k.
The test summary has been drafted in Chinese and translated into English (if exist) for

convenience only. In the event of discrepancy, the Chinese version shall prevail.
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Hi1ifi(Tel): (021) 31765555 A& FL(Fax): (021) 31015117
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PRAEDFERSE (T HERYE MmN 5% R A4 T 0D
ST/SG/AC.10/11/Rev.638.3 FRUEZESR . The tested samples meet the requirements of test
items of the UNITED NATIONS "Recommendations on the TRANSPORT OF
DANGEROUS GOODS" Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3
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FILSL TR Vice chief engineer
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